BUSH HOG

REpairPalrts
z@%@@@ﬂ@@

SECTION 1

412A, 412C, 412SA, 4126
BELLY MOWERS

MODEL

BUSH HOG'

2501 Griffin Ave. ¢ Selma, AL 36703
(334) 872-6261 * (334) 874-2700
Parts Ordering 1-800-304-2836
Fax 1-800-572-1784
www.bushhog.com




BUSH HOG/ LAND MAINTENANCE REPAIR PARTS MANUAL JUNE, 1988

412A, 412C, 412SA, 412G

ALPHABETICAL INDEX
CONTENTS PAGE
AN, PUSK <.ttt ettt sttt e st se ettt se et et eae et et et ese et et ebene et etebe et tns 1-1-7
BASE FIAME ...ttt bbb bbb e b b et ettt et e tns 1-1-1
BASE FIAME ...ttt sttt sttt et a e et ettt ettt ettt e et tene ettt e e e tne 1-1-2
1= Y= TSR 1-1-5
BOX, BEAMNG ..t 1-1-1
BUSHINGS, PUIBY ... bbb 1-1-1
CIUCN, OVEITUNNING ... vutciiiitcieee bbb 1-1-1
(G U= o I (0] | T 1-1-1 and 1-1-7
T o 1-1-4 and 1-1-5
Lift ASSEMDIIES ....vvvcvceeeeeee ettt r s s a e en sttt tee 1-1-4 and 1-1-5
LI ASSEIMIDIY ...t 1-1-7
PUIBY ...ttt bbb bbb bbbt bbb bbbt b s e a et b s e s 1-1-4
Pulley, ldler ASSEMDIY..........ciiiiiiiresie s 1-1-3and 1-1-6
LR T0] [T £ T CTV I o L= 1-1-3
RS 1S3 1-1-2

R o] 1A= £ TSP TS 1-1-5




BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL JUNE. 1988

No. 904 Skid Assy. L.H.
B II c “ No.1004 Skid Assy. R.H.
e v “ Bl‘s Used On: All Models 412
MODELS 412A, 412C, 412SA, 412G Part | aty. | Description
15597 | 2 | Nut 3/8” - 24 UNF
15009 | 2 | Bolt 3/8” - 24 UNF x 1% Gr. 5
2 | Lockwasher 3/8”
904-1 | 1 | Skid Weld., L.H.
1004-1 1 | Skid Weld., R.H.
7090 OVERRUNNING CLUTCH ASSY.
No. 1019 Front Guard Assy. Used On: All Models 412
(All Models)
Ref. Part Qty. | Description
No. No. Ref. Part at Descriotion
1 3 | Flatwasher 3/8” No.| No. y. | Descriptio
2 15597 | 3 | Nut 3/8” - 24 UNF
3 7169 | 1 | Front Guard ; 6428 ‘13 Eu:{egls” " G5
4 15008 | 3 | Bolt 3/8" - 24 UNF x 1" Gr. 5 On o8 X1 o
5 3 Lockwasher 3/8" 3 6 Lockwasher 3/8
4 7791 1 Dust Cap
7749 | 1 | Overrunning Clutch
02 5 299 [ 1 | Grease Fitting
4 6 7754 | 1 | Drive Sleeve
& 3 7 7760 | 1 Flange Housing
7SN 8 15152 | 1 | Set Screw 5/16” x 3/8” Nylock
! 9 15605 | 1 | Pipe Plug
N— 10 62511 | 1 | Repair Kit
I
e— 2
S——9 PULLEY-BUSHING-BEARING BOX
(ALL MODELS)
@ —5
S—6
7 Ref. I:‘art Qty. | Description
0.
903-| 1 | Pulley
1020 | 1 | Bushing Kit
2 | Bolt 1/4” x 3/4” Gr. 5
1021 1 Bushing
1022 | 1 | Key
7784 | 1 Bearing Box Assy.
20 | 2 | Bearing Cone
21 2 | Bearing Cup
449 | 1 | Grease Fitting
900 | 1 | Blade
1007 | 2 | Seal
1009 | 1 | Bearing Box
1257 | 1 | Nut 1-3/8” - 18 NEF
6080-2 | 1 Bushing
7781 1 Blade Holder
4 | Bolt 1/2” - 20 UNF x 2" Gr. 8
15507 | 4 | Nut 1/2” - 20 UNF
4 Lockwasher 1/2” No. 6412 Base Frame (4124, 41254, 412C)

1-1-1


haroldw
Pencil
remove p/n 903


BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

JUNE, 1988

12810 Shield Assy.
Used On: All Models 412
Ref. Part .
No. No. Qty. | Description
1 12805 1 Bracket Weld. L.H.
2 12806 1 Bracket Weld. R.H.
3 12809 1 Shield Weld.
4 4 Nut 1/4” - 20 UNC
5 4 Lockwasher 1/4”
6 4 | Capscrew 1/4” x 1" Gr. 5
2
412 Base Frame Assy.
Used On: All Models 412 ©
Ref. Part . 3——@
No. No. Qty. | Description 4 :8 @/ 7 4
1 2 | Flatwasher 1/2” 1 \
2 12352 1 Base Frame Weld. — - | 5
3 2 Hex Nut 1/2” - 13 UNC . 1
4 6 | Lockwasher 112" 5 N
5 2 | Capscrew 1/2" x 1%” Gr. 5
6 4 | Capscrew 12" x 2%2" Gr. 5 N
7 15554 4 Top Locknut 1/2” Q




BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

JUNE, 1988

IDLER PULLEY ASSEMBLY

Used On: Model 412A

IDLER PULLEY ASSEMBLY
Used On: Model 412C

IDLER PULLEY ASSEMBLY

Used On: Model 412SA

1-1-3

Ref.| Part - Ref.| Part . Ref.| Part .
No.| No. Qty.| Description No.| No. Qty.| Description No.| No. Qty.| Description
1 475| 2 | Bolt 5/8” Special 1 4751 2 | Bolt 5/8", Special 1 475| 2 | Bolt 5/8", Special
2 9741 1 | Frame 2 917| 1 | Frame 2 92| 1 | Frame
3 10 | Fiatwasher 5/8” 3 948 | 2 | Outer Bracket 3 10 | Flatwasher 5/8”
4 7141 1 | Pulley 4 10 | Flatwasher 5/8”" 4 7141 2 | Pulley
5 2 | Nut 5/8” 5 7141 2 | Pulley 5 2 | Nut 5/8”
6 2 | Lockwasher 5/8” 6 4 | Bolt 112" x 2" 6 2 | Lockwasher 5/8”
7 4 | Nut 1/2”
8 2 | Nut 5/8”
9 4 | Lockwasher 114"
10 2 | Lockwasher 5/8”
Ny
N
\Q\ sT’) : ‘ QQQ\@Q\ &T}
@ Y
5
2
7
IDLER PULLEY ASSEMBLY
] GUIDE ROLLER ASSY.R.H. GUIDE ROLLER ASSY., L.H.
Used On: Model 412G GUIDE ROLLER ASSY., LH. GUIDE ROLLER ASSY., R.H.
. P -
Tqif_ Na: Qty. | Description Used On: Model 412C Used On: Models 412A and 412SA
1 2 | Cotter Pin 1/8” x 112"
2 475( 1 | Bolt 5/8” Special
3 7111 1 | Tension Sprin 2 e Ref.| Part s
4 3 Flatwasherr) 5/3" ?ﬁ: :a: Qty.| Description No.| No. Qty.| Description
5 933| 1 | Idler Arm - -
8 934! 1 | idler Rod 1 920 1 | Bearing 1 920 1 Bgarmg
7 1 | Flatwasher 1/2” 2 965 2 | Wire Ring 2 965 2 | Wire Ring
8 6 | Flatwasher 5/8” 3 986| 1 | Bracket, R.H. 3 988| 1 | Bracket, R.H.
9 | 61032 1 | Spacer 987 1 | Bracket, L.H. 989( 1 | Bracket, L.H.
10| 7141 1 | Pulley 4 5 | Flatwasher 5/8" 4 5 | Flatwasher 5/8”
11 150321 1 | Bolt5/8”"x 2" Gr. 5 NF| 5 1012| 1 | Guide Roller 5 1012| 1 | Guide Roller
12| 15509 1 | Nut 5/8” - 18 UNF 6 1 | Bolt5/8” x 22" Gr.5 | 6 | 15033| 1 | Bolt 5/8"x 2%2”NF Gr. 5
13 2 | Lockwasher 5/8" 7 | 15598 1 | Locknut5/8”-11UNC | 7 | 15516 1 | Locknut 5/8” - 18 UNF
14 1 | Nut 5/8"




BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL JUNE, 1988

r|7

Lift Assy. for Model 412A

12

Ref.| Part e

No.| No. Qty.| Description

1 906| 2 | A-Frame Leg Lift Assy. for Model 412SA

2 907! 1 léever Arm

3 914 2 hackle Ref_ Part o

4 4 | Flatwasher 5/8” No.| No. Qty.| Description

5 2 | Flatwasher 1/2”

6 955 2 Cha\;\:‘as o 1 906| 2 | "A’ Frame Leg

7 1 | Bolt 5/8” x 3%” Gr. 5 2 907| 1 | Lever Arm

8 966 1 | Pivot 3 909| 1 | Pivot Arm

9 967| 1 | Lever Bracket 4 914| 2 | Shackle §

10 968 1 | Lever 5 4 Flat\(vasher 518

11 972 1 | Lift 6 955| 2 | Chain

12| 6103-2| 3 | Spacer Bushing 7| 956] 1 | Connector

13| 6103-6| 1 | Spacer Bushing 8 957 1 | Lever Bar o

14| 15007| 2 | Bolt 516" x 3" Gr. 8 NF 9 1 | Bolt 5/8” x 3%” Gr. 5
15 | 44032| 3 | Bolt 1/2” x 1%2” Gr. 5 NF 10 | 6103-21 3 | Spacer

16 2 | Bolt12x2"Gr. 5 11 | 6103-6| 1 | Spacer § §

17| 15032| 2 | Bolt 5/8 x 2" Gr. 5 NF 12| 44032| 3 | Bolt 1/2” x 112" Gr. § NF
18 | 15501 2 | Nut 516" NF 13 2 | Bolt 1/2” X 2” Gr. 5
19 5 | Nut 12" 14 | 15032 2 | Bolt 5/8” x 2" Gr. 5 NF
20| 15509 2 | Nut 5/8" NF 15| 15507 5 | Nut 5/1(3” NF

21 2 | Lockwasher 516" 16 2 | Nut /2 ”

22 5 | Lockwasher 1/2" 17 5 | Lockwasher 1/2

23 2 | Lockwasher 5/8” 18 2 | Lockwasher 12”

Pulley and Splined Bushing for Pulley and Splined Bushing for

Model 412A and 412SA Model 412C
Ref.| Part . Ref.| Part .
No.| No. Qty.| Description No.| No. Qty.| Description
1 925| 1 | Pulley 1 925 1 | Pulley
1005| 1 | Splined Bushing Kit 1047 1 | Splined Bushing Kit
2 2 | Bolt 14" x 3/4” Gr. 5 2 2 | Bolt 1/4” x 3/4” Gr. 5
3 954| 1 | Splined Bushing 3 926| 1 | Splined Bushing
Pulley for Model 412G No. 937 Pulley Guard for Model 412G

| I:;:. l;::_t Qty.| Description
1 938 1 | Pulley



haroldw
Pencil
remove 1017


BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

JUNE, 1988

E_,

6 Guide Pulley Assy. for Model 412G
2

Stabilizer Assy. for Model 412C

Stabilizer Assy. for Model 412A and 412SA

T“‘::_' I:laor-l Qty. | Description :‘:’f_‘ I;a: Qty.| Description

1 4 | Flatwasher 5/8” 1 4 | Flatwasher 5/8"

2 9151 1 | Frame 2 961| 1 | Frame

3 | 61032 2 | Spacer 3 | 61032| 2 | Spacer

4 ] 6103-4| 2 | Spacer 4 | 6103-4| 2 | Spacer

5 15032| 4 | Bolt5/8" x 2" Gr. 5 5| 15032| 4 | Bolt5/8" x2" Gr. 5
6 | 15509 4 | Nut 5/8” - 18 UNF 6 | 15509 4 | Nut5/8" x 18 UNF
7 4 | Lockwasher 5/8” 7 4 | Lockwasher 5/8”

6
g:5Rf Part 78?&1‘"&“’ Assy. For Model 412G
&> Ref| Pa L : abilizer Assy. For Mode!
= :|-3 No.| No. Qty.| Description U» ! —
IR . , Hel.| Pa s
TSR 1 920| 1 | Bearing Qty.| Description
'::‘-a-' 4 2 5 | Flatwasher No.| No.
o—3 3 965| 2 | Ring Clamp 1 2 | Flatwasher 5/8”
5 4 984| 1 | Guide Pulley 2 940| 1 | Frame
5 | 61034 2 | Spacer 3 941 | 1 | Frame Bracket
2 6| 44120| 1 | Bolt5/8” x 3%" Gr.5 4 ] 61034| 2 | Spacer
8 7 | 15509 1 | Nut 5/8” - 18 UNF 51 15032| 2 | Bolt5/8” x2" Gr.5
® 8 1 | Lockwasher 5/8” 6 | 441201 1 | Bolt 5/8” x 3%” Gr. 5
&—7 7 | 15509 3 | Nut5/8” - 18 UNF
8 3 | Lockwasher 5/8”
ﬂ L
4

No. 918 Belt (All Models)

412C

No. 946 Rear Guard for Model

No. 960 Rear Guard for Model
412 A, 412 SA, & 2001 for
Farmall A & Super A

Lift Assy. for Model 412C

.| Part .
No. Qty.| Description
906| 2 | “A” Frame Leg
907 1 | Lever Arm
909| 1 | Pivot Arm
910| 1 | Pivot Bracket
91| 1 | Upper Lift
912 1 | Chain
913 1 | Chain
914| 2 | Shackle
3 | Flatwasher 5/8”
2 | Flatwasher 12"
6103-2 3 | Spacer
3 | Bolt 1/2” x 12" Gr. 5
2 | Bolt12" x2" Gr. 5
15032| 4 | Bolt5/8” x2" Gr. 5
5 | Nut 112"
15509 4 | Nut 5/8”
5 | Lockwasher 1/2”
4 | Lockwasher 5/8"




BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

JUNE, 1988

12368 IDLER PULLEY ASSEMBLY

Used On: 412C

F:::f.' I:‘aor.t Qty.| Description
1| 15474 2 | Cotter Pin1/4” x 134"
2 475| 2 | Pulley Bolt 5/8”, Special
3 2 | Hex Nut 5/8”
4 16 | Flatwasher 5/8”
5 7141{ 2 | Pulley
6 | 12347 2 | Clamp Plate
7 | 12349 1 | Hitch Weldment
8 | 12362 2 | Hitch Pin
9 4 | Hex Nut 112"
10 4 | Lockwasher 1/2”
11 2 | Lockwasher 5/8”
12 4 | Capscrew 1/2” x 2" Gr. 5

12373 IDLER PULLEY ASSEMBLY

.| Part -
No. Qty.| Description
2 | Cotter Pin 1/4" x 134”
475| 2 | Pulley Bolt 5/8", Special
2 | Hex Nut 5/8”
16 | Flatwasher 5/8"
7141 2 | Pulley
12362 2 | Hitch Pin
123741 1 | Hitch Weldment
2 | Lockwasher 5/8"

12389 IDLER PULLEY ASSEMBLY

.| Part .
No. Qty.| Description
2 | Cotter Pin 1/4” x 13"
475| 2 | Pulley Bolt 5/8", Special
2 | Hex Nut 5/8”
16 | Flatwasher 5/8"
41| 2 | Pulley
123621 2 | Hitch Pin
12384| 1 | Hitch Weldment
2 | Lockwasher 5/8"




BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

JUNE, 1988

)
),

Used On: Midmount 2001 for Farmall Super A

12358 PUSH ARM ASSEMBLY
Used On: Model 412
Ref.| Part .
No.| No. Qty. | Description
1 449| 1 | Grease Fitting
2 | 12356 1 | Pusharm
3 2 | Capscrew 112" x 3" Gr. 5
4 2 | Hex Nut 1/2”
5 2 | Lockwasher 1/2”

12367 FRONT GUARD ASSEMBLY
Used On: All Models 412

12366 Lift Assy.
Used On: 412C

NOTE: Shackle Sold As
Assy. Only. This
Inciudes Shackle
Pin & Cotter Pin

':ﬁ:_‘ :a: Qty. | Description >
1 2 | Flatwasher 5/8”
2 | 12360 1 | Upper Lift Arm
3 | 12207| 2 | Shackle Assy. (See Note)
4 | 12385 1 [ Chain
5| 12811} 1 | Chain
6 | 15032| 2 | Capscrew 5/8” x 2” Gr. 5 NF
7 | 15509| 2 | Hex Nut5/8” NF
8 2 | Lockwasher 5/8”

Ref.| Part L
No.| No. Qty.| Description
1 3 | Flatwasher 3/8"
2 | 15597| 3 | Nut 3/8” NF
3 | 12343| 1 | Front Guard
4 | 15009| 3 | Bolt 3/8” x 1%” Gr. 5 NF
5. 3 | Lockwasher 38"
12380 Lift Assy.

Used On: 412A

NOTE: Shackle Sold as Assy. Only.
This includes Shackle Pin &

Cotter Pin.
.| Part :
No. Qty.| Description
1| 12207 2 | Shackle Assy. (See Note)
2 | 12305| 1 | Lift Strap
3 | 12314 1 | Lift Clevis
4 | 12385| 1 | Chain
5] 12811] 1 | Chain
6 1 | Capscrew 3/8” x 2%2” Gr. 5
7 3 | Hex Nut 3/8”
8 3 | Lockwasher 3/8”
9 2 | Capscrew 3/8” x 3" Gr. 5

NOTE:

12388 Lift Assy.
Used On: 412 SA

Shackle Sold as Assy. Only.

This includes Shackle Pin &

Cotter Pin.
Ref.| Part -
No.| No. Qty.| Description
1| 12207| 2 | Shackle Assy. (See Note)
2 | 12385 1 | Chain
3 | 12387| 1 | Connector Weld.
4 | 12811 1 | Chain










BUSH HOG

2501 Griffin Ave. ¢ Selma, AL 36703
(334) 872-6261 * (334) 874-2700
Parts Ordering 1-800-304-2836
Fax 1-800-572-1784
www.bushhog.com




